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1. Summary

1.1 Description of tested equipment

This equipment under tested, HY GW-Gen2-V1, is a Hybrid Security System.

This test report only contains test requirements specified in 47CFR Part 22, Part 24 and
Part27 for WCDMA and LTE function. For other functions; please refer to separate test
report with respect to the relevant test standard and specification.

1.2 Date of testing processing

Date of receipt of test item: September 06, 2022
Date of test: from September 07, 2022 to October 06, 2022
Other Information: None

1.3 Modification Information

No modification was made during the all test items been performed.

14 Test standards

Technical standard: 47CFR Part 22 (2020), Part 24 (2020) and Part 27 (2020)
Test method: 47 CFR Part 2 (2020), TIA/EIA-603E (2016),
ANSI C63.26 (2015)

Deviation from test standard: None

Worldwide Testing Services(Taiwan) Co., Ltd. Page 3 of 327
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1.5 Summary of test result
WCDMA
Section in this FCC .
Report Test Item Relevant Section Verdict
Effective Radiated Power and 2.1046(a), 24.232
3.2 Equivalent Isotropic Radiated Power| ERP <7 Watts (Band 5) Pass
Measurement EIRP <2 Watts (Band 2)
4.2 Modulation characteristics 2.1047 Not Required
53 Peak—to—Average Ratio 24.232 Pass
) ) 2.1049(h)
6.2 Occupied bandwidth 24238(b) Pass
79 Conducted Spurious Emission 24238(a), 2.1051 Pass
Measurement
2.2 Radiated Spurious Emission 24238(a), 2.1053 Pass
Measurement
8.5 Conducted Band Edge Measurement 24.238(b) Pass
9.2 Frequency stability / Temperature 2.1055 Pa
) variation Measurement 24.235 55
LTE
Harmonized Standard Requirements and Conformance Test Specifications
Item| Clause Test Content Limit Test Result
§22.913 Effective Radiated Power and ERP <7 Watts (Band 5)
3.2 |§24.232| Equivalent Isotropic Radiated Power | EIRP <2 Watts (Band 2, 7) Pass
§27.50 Measurement EIRP < 1 Watts (Band 4)
§24.232 L )
53 §27.50 Peak—to—Average Ratio <13dB Pass
6.2 1§2.1049 Occupied Bandwidth OBW : No Limit Pass
§22.917 . .
72 |§24.238|  Conducted Spurious Emission | _ 4501001 0p[Watts]) | Pass
Measurement
§27.53
§22.917 . . .
82 |§24.03g| ~ Radiated Spurious Emission <43+10loglO(P[Watts]) | Pass
Measurement
§27.53
§22.917
8.5 1§24.238| Conducted Band Edge Measurement | < 43+10log10(P[Watts]) Pass
§27.53
§2.1055
§22.355 .
9.2 |§24.235 Frequengy §tab111ty / Temperature <2.5 ppm Pass
§27.54 variation Measurement
Worldwide Testing Services(Taiwan) Co., Ltd. Page 4 of 327
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Test item Name Measurement Uncertainty

Expanded Uncertainty:
0.009-30 MHz : 3.48 dB
Estimation Result of Uncertainty of Radiated Emission(3M) |30-1000 MHz : 4.48 dB
1-18 GHz - 4.15dB
18-40 GHz : 3.78 dB

Estimation Result of Uncertainty of Conducted Output Power

Measurement Expanded Uncertainty : 3.07 dB

Estimation Result of Uncertainty of Bandwidth Measurement |Expanded Uncertainty : 0.45 kHz

Estimation Result of Uncertainty of Frequency Drift

Measurement Expanded Uncertainty : 6.11 Hz

Estimation Result of Uncertainty of Band Edge Measurement |Expanded Uncertainty : 0.67 dBc

The decision rule is: Measurement uncertainty is not included in the calculation of test results.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 5 of 327
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2. General Information

2.1 Testing laboratory

2.1.1 Location

10m OATS
No.5-1, Lishui, Shuang Sing Village, Wanli Dist.,
New Taipei City 207, Taiwan (R.O.C.)

3 meter semi-anechoic chamber

No.35, Aly. 21, Ln. 228, Ankang Rd., Neihu Dist.,
Taipei City 114, Taiwan (R.O.C.)

Tel: 886-2-6613-0228

Worldwide Testing Services (Taiwan) Co., Ltd.
6F., No. 58, Ln. 188, Ruiguang Rd., Neihu Dist.,
Taipei City 114 , Taiwan (R.O.C.)

Tel: 886-2-6606-8877

2.1.2 Details of accreditation status

Accredited testing laboratory
FCC filed test laboratory Reg. No.: TW1477, TW1072
Industry Canada filed test laboratory Reg. No.: 20037, 5107A

2.1.3 Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd.

Name: J.
Accredited number: A
Street: J.
Town: A
Country: J.
2.2 Details of approval holder
Name: CLIMAX TECHNOLOGY CO., LTD.
Street: No. 258, Sinhu 2nd Rd., Neihu District
Town: Taipei City 114,
Country: Taiwan (R.O.C.)
Manufacturer: (if different from applicant)
Name: J.
Street: A
Town: A
Country: J.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 327
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2.3 Description of Tested System

The EUT was tested alone without the Accessories or Peripherals.

Equipment | Model No. | Series No. |

Software | Cable information |

Note

No accessories were used with this EUT.

Frequencies Selected to be investigated:

WCDMA
Band Tx Rx
WCDMA Band 2 MHz MHz
CH 9262 1852.4 1932.4
CH 9400 1880 1960
CH 9538 1907.6 1987.6
WCDMA Band 5 MHz MHz
CH 4132 826.4 871.4
CH 4183 836.6 881.6
CH 4233 846.6 891.6
LTE
Band 2
Test Frequency Bandwidth NuL Frequency of NoL Frequency of
ID [MHz] Uplink [MHz] Downlink
[MHz]
1.4 18607 1850.7 607 1930.7
3 18615 1851.5 815 1931.5
Low Range 5 18625 1852.5 625 1932.5
9 10 18650 1855 650 1935
1511 18675 1857.5 675 1937.5
20 M 18700 1860 700 1940
Mid Range 1.4/3/5/10
15 M12Q 11 18900 1880 900 1960
14 19193 1909.3 1193 1989.3
3 19185 1908.5 1185 1988.5
Hiah Range 5 19175 1907.5 1175 1987.5
gh Rang 10 19150 1905 1150 1985
15 1 19125 1902.5 1125 1982.5
20 19100 1900 1100 1980
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 7 of 327
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Band 4
Test Frequency ID Bandwidth NuL Frequency of NoL Frequency of
[MHz] Uplink [MHz] Downlink
[MHz]
1.4 19957 1710.7 1957 2110.7
Low Range 3 19965 1711.5 1965 2111.5
5 19975 17125 1975 21125
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 20175 1732.5 2175 21325
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
High Range 5 20375 1752.5 2375 21525
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1745 2300 2145
Band 5
Test Frequency ID Bandwidth Nuo Frequency of NoL Frequency of
[MHz] Uplink [MHz] Downlink
[MHz]
1.4 20407 824.7 2407 869.7
Low Range 3 20415 825.5 2415 870.5
5 20425 826.5 2425 871.5
10 M 20450 829 2450 874
. 1.4/3/5
Mid Range 1011 20525 836.5 2525 881.5
14 20643 848.3 2643 893.3
High Range 3 20635 847.5 2635 892.5
5 20625 846.5 2625 891.5
10 M 20600 844 2600 889
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

Band 7
Test Frequency ID Bandwidth NuL Frequency of NoL Frequency of

[MHz] Uplink [MHz] Downlink

[MHz]

5 20775 2502.5 2775 2622.5

Low Range 10 20800 2505 2800 2625

15 20825 2507.5 2825 2627.5

20M 20850 2510 2850 2630

Mid Range 5/2100{,1]5 21100 2535 3100 2655

5 21425 2567.5 3425 2687.5

High Range 10 21400 2565 3400 2685

15 21375 2562.5 3375 2682.5

20 21350 2560 3350 2680

NOTE 1. Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

Worldwide Testing Services(Taiwan) Co., Ltd.
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Antenna Type: PCB antenna
Antenna Gain: WCDMA (Band 2: 4.11 dBi, Band 5: 3.61 dBi)
LTE (Band 2: 4.11 dBi, Band 4: 1.89 dBi, Band 5: 3.64 dBi,
Band 7: 2.15 dBi)
Power supply: 16~18Va.c.

Sample no.: #02

2.4 Test environment

Relative humidity content: 54 %
Air pressure: 86-103 Kpa

Worldwide Testing Services(Taiwan) Co., Ltd. Page 9 of 327
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2.5 General Test Requirement

Radiated Emission: For investigated frequency is equal to or below 1GHz, the RBW and
VBW of the spectrum analyzer was 100 kHz and 100 kHz respectively with an appropriate
sweep speed.

For investigated frequency is above 1GHz, both of RBW and VBW of the spectrum analyzer
were 1 MHz with an appropriate sweep speed. The analyzer was calibrated in dB above a
microvolt at the output of the antenna.

The table used for radiated measurements is capable of continuous rotation. The spectrum
was scanned from 30 MHz to the frequency specified as follows:

(1) If the intentional radiator operates below 10 GHz: to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

(2) If the intentional radiator operates at or above 10 GHz and below 30 GHz: to the fifth
harmonic of the highest fundamental frequency or to 100 GHz, whichever is lower.

(3) If the intentional radiator operates at or above 30 GHz: to the fifth harmonic of the highest
fundamental frequency or to 200 GHz, whichever is lower, unless specified otherwise
elsewhere in the rules.

For hand-held devices, a exploratory test was performed with three (3) orthogonal planes to
determine the highest emissions.

When an emission was found, the table was rotated to produce the maximum signal strength.
At this point, the antenna was raised and lowered from 1m to 4m. The antenna was placed in
both the horizontal and vertical planes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 10 of 327
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2.6 Test Equipment List
. . Next Cal.
No. Test equipment Type Serial No. | Manufacturer | Cal. Date Date
ETSTW-CE 001 | EMITEST RECEIVER ESHS10 842121/013 R&S 2022/6/22 2023/6/21
ETSTW-CE 003 | AC POWER SOURCE APS-9102 D161137 GW Function Test
ZWEILEITER-V-
ETSTW-CE 004 | NETZNACHBILDUNG ESH3-Z5 840731/011 R&S 2021/11/9 2022/11/8
TWO-LINE V-NETWORK
IMPULSBEGRENZER
ETSTW-CE 006 PULSE LIMITER ESH3-22 100226 R&S 2022/9/16 2023/9/15
HF-EICHLEITUNG RF
ETSTW-CE 008 | STEP ATTENUATOR 334.6010.02 844581/024 R&S Function Test
139dB DPSP
ETSTW-CE 009 | TEMP&HUMIDITY | crpy 55 40.1p.U | MAA0305-009 |  GIANT FORCE 2022/8/3 2023/8/2
CHAMBER
ETSTW-CE 016 | TWO-LINE V-NETWORK ENV216 100050 R&S 2021/11/8 2022/11/7
ETSTW-CE 028 MXE EMI Receiver N9038A MY53220110 Agilent 2022/7/29 2023/7/28
ETSTW-RE 003 | EMI TEST RECEIVER ESI 26 831438/001 R&S 2022/6/21 2023/6/20
ETSTW-RE 004 | EMI TEST RECEIVER ESI 40 832427/004 R&S 2022/9/16 2023/9/15
ETSTW-RE 012 TUNABLEILB?&DREJECT D.C 0309 146 K&L Function Test
ETSTW-RE 013 | TUNABLE BANDREJECT D.C 0336 397 K&L Function Test
FILTER
MICROWAVE HORN
ETSTW-RE 018 ANTENNA AT4560 27212 AR 2022/8/18 2023/8/17
MICROWAVE HORN
ETSTW-RE 019 ANTENNA 22240-25 121074 M 2022/6/13 2023/6/12
ETSTW-RE 027 Passive Loop Antenna 6512 00034563 ETS-Lindgren 2022/6/22 2023/6/21
ETSTW-RE 030 DO“ble'Rfr‘f;ii”‘de Horn 3117 00035224 ETS-Lindgren 2022/5/23 2023/5/22
ETSTW-RE 042 Biconical Antenna HK116 100172 R&S 2022/3/4 2023/3/3
ETSTW-RE 043 Log-Periodic Dipole HL223 100166 R&S 2022/6/28 2023/6/27
Antenna
ETSTW-RE 044 Log-Periodic Antenna HLO050 100094 R&S 2022/8/1 2023/7/31
ESA-E SERIES ‘
ETSTW-RE 045 | <op wrr UM A NALYZER E4404B MY45111242 Agilent Pre-test Use
ETSTW-RE 050 Attenuator 10dB 50HF-010-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 051 Attenuator 6dB SOHF-006-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 053 Attenuator 3dB 50HF-003-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2022/3/28 2023/3/27
ETSTW-RE 060 Attenuator 30dB 5015-30 F6510122-01 ATM 2022/2/18 2023/2/17
ETSTW-RE 062 Amplifier Module CHC 2 None KMIC 2022/5/13 2023/5/12
ETSTW-RE 064 Bluetooth Test Set MT8852B-042 6K00005709 Anritsu Function Test
ETSTW-RE 069 | Double-Ridged Guide Horn 3117 00069377 ETS-Lindgren Function Test
Antenna
ETSTW-RE 072 | CELL SITE TEST SET 8921A 3339A00375 HP 2021/10/27 2022/10/26
SOLID STATE
ETSTW-RE 088 AMPLIFIER KMA180265A01 99057 KMIC 2022/9/16 2023/9/15
ETSTW-RE 091 Match Pad MDCS1500 None WOKEN 2022/6/9 2023/6/8
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2022/2/18 2023/2/17
ETSTW-RE 112 | AC POWER SOURCE TFC-1005 T-0A023536 T-Power Function test
. MICROWAVE
ETSTW-RE 115 2.4GHz Notch Filter N0124411 473874 CIRCUITS 2022/1/5 2023/1/4
Worldwide Testing Services(Taiwan) Co., Ltd. Page 11 of 327
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ETSTW-RE 120 RF Player MP9200 MP9210-111022 ADIVIC 2021/10/29 2022/10/28

ETSTW-RE 122 | SIGNAL GENERATOR SMF100A 102149 R&S 2022/6/20 2023/6/19

SNSL11- .
ETSTW-RE 125 5GHz Notch filter 5200/E221 3-0/0 1 K&L Microwave 2022/8/3 2023/8/2
SNSL12- .

ETSTW-RE 126 5GHz Notch filter 5800/E221.3-0/0 1 K&L Microwave 2022/8/3 2023/8/2

ETSTW-RE 127 RF Switch Box RFS-01 None WTS 2022/2/18 2023/2/17

ETSTW-RE 128 5.3GHz Notch filter NO0153001 SN487233 Microwave Circuits 2022/8/3 2023/8/2

ETSTW-RE 129 5.5GHz Notch filter N0555984 SN487234 Microwave Circuits 2022/8/3 2023/8/2

ETSTW-RE 130 | Handheld RF Spectrum N9340A CN0147000204 Agilent Pre-test Use

Analyzer

ETSTW-RE 142 Amplifier 8447D 2805A03378 Agilent 2022/5/13 2023/5/12

ETSTW-RE 146 Preamplifier JPA-10M1G 15090004 JPT 2022/5/27 2023/5/26

ETSTW-RE 152 Bi-log Hybrid Antenna MCTD 2786B BLB20J04029 ETC 2022/9/30 2023/9/29

ETSTW-RE 153 Signal Analyzer FSV40 101929 R&S 2022/9/16 2023/9/15

Bi-log Hybrid Antenna
ETSTW-RE 159 MCTD 2786B BLB21N04035 ETC 2021/12/06 2022/12/05
(30M~1000 MHz)

ETSTW-RF 002 | Electromagnetic field probe LF-30 K-0007 STT 2022/7/14 2023/7/13
ETSTW-EMIO11 | USB Compact Modulator SFC-U 101689 R&S 2022/6/10 2023/6/9
ETSTW-GSM 002 Universal Radio CMU 200 109439 R&S 2022/3/28 2023/3/27

Commumcatlon Tester
ETSTW-GSM 003 | Radio i‘r’f;‘;gmt“’“ MT8820C 6201342073 Anritsu 2022/5/9 2023/5/8
ETSTW-GSM 004 Wideband Radio CMWS500 128092 R&S 2021/10/29 2022/10/28
Communication Tester

- WRCTF824/849-
ETSTW-GSM 019 Band Reject Filter £22/851.40 /12.19SS 3 WI 2022/1/5 2023/1/4

. WRCD1747/1748-
ETSTW-GSM 020 Band Reject Filter 1743/1752-32/55S 1 WI 2022/1/5 2023/1/4

WRCD1879.5/1880.5
ETSTW-GSM 021 Band Reject Filter -1875.5/1884.5- 3 WI 2022/1/5 2023/1/4
32/5SS

- WRCT901.9/903.1-
ETSTW-GSM 022 Band Reject Filter 004.25.50/85S 1 WI 2022/1/5 2023/1/4
ETSTW-GSM 023 Power Divider 4901.19.A None SUHNER 2022/9/2 2023/9/1
ETSTW-GSM 024 | Radio Communication MT8821C None Anritsu 2022/5/3 2023/5/2

Analyzer

ETSTW-GSM 025 Band Reject Filter BRM19835 001 Micro-Tronics 2022/8/3 2023/8/2
ETSTW-Cable 011 SMA to N type Cable RGU-400 None THERMAX Pre-test Use NCR
ETSTW-Cable 016 BNC Cable Switch Box B Cable 1 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 017 BNC Cable X Cable B Cable 2 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 018 BNC Cable Y Cable B Cable 3 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 019 BNC Cable Z Cable B Cable 4 Schwarz beck 2022/2/18 2023/2/17
ETSTW-Cable 020 N TYPE Cable OATS Cable I |N30N30-L335-15M| JYE BAO CO..LTD. 2022/6/15 2023/6/14
ETSTW-Cable 027 Microwave Cable SUCOFLEX 104 279083 HUBER+SUHNER 2022/5/6 2023/5/5
ETSTW-Cable 028 Microwave Cable FA147A0015M2020 30064-2 UTIFLEX 2022/9/16 2023/9/15
ETSTW-Cable 029 Microwave Cable FA147A0015M2020 30064-3 UTIFLEX 2022/9/16 2023/9/15
ETSTW-Cable 030 Microwave Cable sggogﬁz(gl)m 279067 HUBER+SUHNER 2022/2/18 2023/2/17
ETSTW-Cable 043 Microwave Cable SUCOFLEX 104 317576 HUBER+SUHNER 2022/5/13 2023/5/12

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 12 of 327




Me.
EME.

& SAFg ?J-

&
Yty o

<
[ME%
o]

£

Worldwide Testing Services(Taiwan) Co., Ltd.

Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN2

ETSTW-Cable 047 Microwave Cable SUCOFLEX 104 325518 HUBER+SUHNER 2022/7/1 2023/6/30
ETSTW-Cable 058 Microwave Cable SUCOFLEX 104 none HUBER+SUHNER 2022/5/27 2023/5/26
ETSTW-Cable 064 Microwave Cable SUCOFLEX 104 MY28891 HUBER+SUHNER 2022/5/13 2023/5/12
ETSTW-Cable 071 N TYPE CABLE EMCCFD400-NM- 170239 EMCI 2022/5/27 2023/5/26
NM-25000
ETSTW-Cable 072 SMA type cable (8m) SUCOFLEX 104 805800/4 HUBER+SUHNER 2022/5/13 2023/5/12
ETSTW-Cable 074 SMA type cable (2m) SUCOFLEX 104 802563/4 HUBER+SUHNER 2022/5/13 2023/5/12
Version ETS-03A1
WTSTW-SW 002 EMI TEST SOFTWARE EZ EMC None Farad Version EMEC-3A1+
WTSTW-SW 006 | EMI TEST SOFTWARE €3 None AUDIX Version 9.161014
WTSTW-SW 008 Signal studio Agilent None AUDIX Version 2.0.0.1
ETSTW-TH 002 Thermohygrometer 608-H1 45204317 Testo 2022/9/16 2023/9/15
ETSTW-TH 003 Wireless weather station GAIA N/A TFA 2021/10/18 2022/10/17

Worldwide Testing Services(Taiwan) Co., Ltd.
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3.
3.1

RF Power Output

Test procedure

3.1.1 Conducted Method

Per 47CFR Part 2.1046, the RF power output shall be measured at the RF output terminals
and following procedure is employed:

The transmitter output was connected as the following figure:

__|Attenuator|_| Spectrum
10dB Analyzer

Attenuator]

10dB )

EUT

Base-Station
Simulator

Splitter

The whole connection system is calibrated with a standard signal generator. Power on and
make a link form simulator to EUT and then set the EUT to maximum output power.
Measure the RF power with the spectrum analyzer in accordance the following settings:
RBW: 300 kHz for Frequency below 1GHz and IMHz for Frequency equal
to and above 1GHz.
VBW: 300 kHz for Frequency below 1GHz and 1MHz for Frequency equal
to and above 1GHz.
Span: 2MHz
Sweep: 3s
The power output at the transmitter antenna terminal is then determined by assign the value
of the corrected factor to the spectrum analyzer reading.

Tests were performed at three frequencies (low, middle and high channels) and operation
mode selected.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 14 of 327
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3.2

Test Results

Test date: October 03, 2022
Temperature: 24.3 °C
Humidity: 51.6 %
Tester: Sora

WCDMA

POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP

WCDMA Low Mid High Low Mid High
Band 2 Ch9262/1852.4MHz| Ch9400/1880MHz | Ch9538/1907.6MHz | Ch9262/1852.4MHz | Ch9400/1880MHz [Ch9538/1907.6MHz

2291 22.87 22.53 27.02 26.98 26.64

POWER(dBm) POWER(dBm) POWER(dBm) ERP ERP ERP

WCDMA Low Mid High Low Mid High
Band 5 Ch4132/826.4MHz | Ch4183/836.6MHz | Ch4233/846.6MHz | Ch4132/826.4MHz | Ch4183/836.6MHz| Ch4233/846.6MHz

23.57 23.73 23.58 25.03 21.58 25.04

Worldwide Testing Services(Taiwan) Co., Ltd.
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LTE
Band 2
POWER(dBm) | POWER(dBm) | POWER(dBm) | EIRP EIRD EIRD
BW(MH2)| Modulation | & |RBoffset| (ie% Ci18900/ chigisy | coiseon | celgson | caey
1850.7MHz | 1880MHz | 1909.3MHz | 1850.7MHz | 1880MHz |1909.3MHz
1.4 QPSK 1 0 2238 2221 21.84 26.49 2632 25.95
1.4 QPSK I 3 2261 22.05 21.73 26.72 26.16 25.84
1.4 QPSK 1 5 2223 22.07 21.72 26.34 26.18 25.83
1.4 QPSK 3 0 2232 2.11 22.05 26.43 2622 26.16
1.4 QPSK 3 1 22.60 2229 22.08 26.71 26.4 26.19
1.4 QPSK 3 3 2248 2229 21.88 26.59 26.4 25.99
1.4 QPSK 6 0 2131 2131 20.78 25.42 25.42 24.89
1.4 16QAM 1 0 20.78 20.42 2037 24.89 2453 24.48
1.4 16QAM 1 3 2131 2027 21.09 25.42 2438 25.20
1.4 16QAM 1 5 21.13 2043 2027 2524 24.54 2438
POWER(dBm) | POWER(dBrm) | POWER(dBm) | EIRP EIRP EIRP
BW(MH2)| Modulation | & |RBoffset| ,ie% o Ch18900 chigs) | chisels | celgoon | caigs
1851.5MHz | /1880MHz | 1908.5MHz | 1851.5MHz | 1880MHz |1908.5MHz
3 QPSK 1 0 2228 21.97 21.90 2639 26.08 26.01
3 QPSK 1 7 22.58 21.99 21.92 26.69 26.1 26.03
3 QPSK 1 14 2.13 21.90 21.68 26.24 26.01 25.79
3 QPSK 8 0 2115 2093 2097 2526 25.04 25.08
3 QPSK 8 3 2128 21.09 2073 2539 25.20 24.84
3 QPSK 8 7 2128 21.03 20.82 25.39 25.14 24.93
3 QPSK 15 0 2127 21.06 20.86 2538 25.17 2497
3 16QAM 1 0 2039 20.68 2027 245 2479 2438
3 16QAM 1 7 20.93 20.72 2076 25.04 24.83 24.87
3 16QAM 1 14 2052 20.80 2075 24.63 2491 24.86
POWER(dBm) | POWER(dBm) | POWER(dBm) | EIRP EIRP EIRP
BW(MH2)| Modulation | g |RB offset| e, CB18500/ ooy | colserss | cngson | oaldirsy
1852.5MHz | 1880MHz | 1907.5MHz | 1852.5MHz | 1880MHz |1907.5MHz
5 QPSK 1 0 22.17 22.06 2158 26.28 26.17 25.69
5 QPSK 1 12 2252 22.09 22.05 26.63 262 26.16
5 QPSK 1 24 22.18 21.89 21.66 2629 26.00 25.77
5 QPSK 12 0 2118 21.05 2091 25.29 25.16 25.02
5 QPSK 12 6 2135 2091 20.69 25.46 25.02 24.80
5 QPSK 12 13 2133 21.06 20.72 25.44 25.17 24.83
5 QPSK 25 0 2124 21.07 20.84 2535 25.18 24.95
5 16QAM 1 0 20.55 2136 2027 24.66 25.47 2438
5 16QAM 1 12 21.44 2077 2031 25.55 24.88 24.42
5 16QAM 1 24 20.77 21.02 2030 24.88 25.13 2441

Worldwide Testing Services(Taiwan) Co., Ltd.
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POWER(dBm) | POWER(dBrm) | POWER(dBm) | EIRP EIRP EIRP

BW(MH2)| Modulation | & |RBoffset| (ie CIN8900/ o5 | coisgsy | celgsons | caiso
1855MHz 1880MHz 1905MHz | 1855MHz | 1880MHz | 1905MHz
10 QPSK 1 0 22.16 21.88 22.17 2627 25.99 2628
10 QPSK 1 24 2223 21.74 21.59 26.34 25.85 25.70
10 QPSK 1 49 22.14 21.56 21.49 26.25 25.67 25.60
10 QPSK 25 0 21.09 21.02 2076 25.20 25.13 24.87
10 QPSK 25 12 2120 20.86 2074 2531 2497 24.85
10 QPSK 25 25 21.16 2091 20.82 2527 25.02 24.93
10 QPSK 50 0 20.99 21.00 20.94 25.10 25.11 25.05
10 16QAM 1 0 20.99 20.80 2061 25.10 2491 24.72
10 16QAM 1 2% 2055 20.66 19.99 24.66 2477 24.1
10 16QAM 1 49 20,61 20.47 20.17 2472 2458 2428
POWER(dBm) | POWER(dBrm) | POWER(dBm) | EIRP EIRP EIRP

BW(MHz)| Modulation | g |RB offset|  crgel CBI8500/ cosns | colserss | cnlgsoo | caldis

1857.5MHz | 1880MHz | 1902.5MHz | 1857.5MHz | 1880MHz |1902.5MHz
15 QPSK 1 0 2237 22.05 21.79 26.48 26.16 25.90
15 QPSK 1 37 2261 21.97 21.98 26.72 26.08 26.09
15 QPSK 1 74 2.17 21.70 21.68 26.28 2581 25.79
15 QPSK 36 0 2124 21.06 20.80 2535 25.17 2491
15 QPSK 36 19 2129 20.86 20.70 25.40 2497 2481
15 QPSK 36 39 2134 20.84 20.89 25.45 24.95 25.00
15 16QAM 1 0 20.88 20.99 20.95 24.99 25.10 25.06
15 16QAM 1 37 21.42 20.94 2120 25.53 25.05 2531
15 16QAM 1 74 2114 2118 2058 2525 2529 24.69
POWER(dBm) | POWER(dBm) | POWER(dBm) | EIRP EIRD EIRP

BW(MH2)| Modulation | i |RBoffset|  ¢ie%, CB1800/ bl | cardon | celgson | caisioo

1860MHz 1880MHz 1900MHz | 1860MHz | 1880MHz | 1900MHz
20 QPSK 1 0 22.19 21.76 21.79 2630 25.87 25.90
20 QPSK 1 49 22.18 2161 2171 26.29 2572 25.82
20 QPSK 1 99 2201 2136 2139 26.12 25.47 255
20 QPSK 50 0 2111 20.88 20.72 2522 24.99 24.83
20 QPSK 50 25 21.19 20.74 20.65 25.30 24.85 24.76
20 QPSK 50 50 20.99 2073 20.60 25.10 24.84 2471
20 16QAM 1 0 2091 20.72 2057 25.02 24.83 24.68
20 16QAM 1 49 2071 2039 20.50 24.82 2450 2461
20 16QAM 1 99 20.50 20.46 19.66 2461 2457 2377

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band 4

POWER(dBm) | POWER(dBm) | POWER(dBm) | EIRP EIRP EIRP

BW(MHz) | Modulation | & |RB offset| 1605 CLo0LTs! ciaabs | cuionsy | cwors | cuatabs

1710.7MHz | 1732.5MHz | 17543MHz | 1710.7MHz | 1732.5MHz |17543MHz
14 QPSK 1 0 2210 073 2233 23.99 2462 2422
14 QPSK 1 3 2226 2264 2229 2415 2453 2418
14 QPSK 1 5 21.95 2255 2229 23 84 2444 2418
14 QPSK 3 0 232 22.69 2231 2421 2458 2420
14 QPSK 3 1 2251 22.62 2255 24.40 2451 2444
14 QPSK 3 3 22.40 2248 2236 2429 2437 2425
14 QPSK 6 0 2139 21.60 2130 238 23.49 23.19
14 [6QAM | 1 0 21.08 20.84 2061 2297 273 22.50
14 16QAM | 1 3 2133 2091 2116 2322 22.80 23.05
14 16QAM | 1 5 2084 2037 20.84 073 2226 273
POWER(dBm) | POWER(dBm) | POWER(dBm) | EIRP EIRP EIRP

BW(MHz) | Modulation | &i° |RBoffset| 760t CH20vTS/ Ccoataks, | cniodess | cndoirs/ | chagasss

1711.5MHz | 1732.5MHz | 1753.5MHz | 1711.5MHz | 1732.5MHz |1753.5MHz
3 QPSK 1 0 2231 2259 2177 2420 24.48 23.66
3 QPSK 1 7 21.90 220 2.07 23.79 2411 23.96
3 QPSK 1 12 214 014 213 24.03 24.03 24.02
3 QPSK 8 0 21.06 2122 21.05 22.95 2311 22.94
3 QPSK 8 3 2127 2123 2111 23.16 312 23.00
3 QPSK 8 7 2129 2130 2121 23.18 23.19 23.10
3 QPSK | 15 0 21.08 2137 2128 22.97 2326 2317
3 16QAM | 1 0 21.09 2130 20.70 2298 23.19 2259
3 [6QAM | 1 7 20.82 2134 20.49 2271 2323 2238
3 16QAM | 1 12 20.77 2138 20.94 2266 2327 2283
POWER(dBm) | POWER(dBm) | POWER(dBm) | EIRP EIRP EIRP

BW(MHz) | Modulation | 02 RB offset| 1880, CLooLTs! cmoays | cnisdrs | cmoizs | caatays:

17125MHz | 1732.5MHz | 17525MHz | 1712.5MHz | 1732.5MHz |1752.5MHz
5 QPSK 1 0 214 2226 215 24.03 2415 24.04
5 QPSK 1 12 28 2233 237 2432 2422 24.26
5 QPSK 1 24 223 2251 2224 2412 244 2413
5 QPSK | 12 0 2150 2144 2143 2339 2333 2332
5 QPSK | 12 6 2133 21.40 2134 2322 2329 2323
5 QPSK | 12 13 2144 2144 2143 2333 2333 2332
5 QPSK | 25 0 2134 2155 2132 2323 23.44 2321
5 16QAM | 1 0 20.99 20.73 2114 2288 2.62 23.03
5 16QAM | 1 12 2140 2074 21.09 2329 2.63 2298
5 [6QAM | 1 24 20.96 20.75 2124 22.85 22.64 23.13
POWER(dBm) | POWER(dBm) | POWER(dBm) | EIRP EIRP EIRP

BW(MHz) | Modulation | & |RB offset| 5000/ 0L/ chaso | cusooo | cuorrs | cuataser
1715MHz | 1732.5MHz | 1750MHz | 1715MHz | 1732.5MHz | 1750MHz

10 QPSK 1 0 2312 2321 2297 2501 25.10 24.86
10 QPSK 1 24 23.64 23.18 22.90 2553 25.07 24.79
10 QPSK 1 49 23.08 22.90 22.89 24.97 24.79 2478
10 QPSK | 25 0 2232 2224 210 2421 2413 23.99
10 QPSK | 25 12 2235 227 21.96 2424 2416 2385
10 QPSK | 25 25 2237 232 2201 2426 2421 23.90
10 QPSK | 50 28 2231 216 2432 2420 24.05
10 16QAM | 1 21.89 2201 2182 2378 23.90 2371
10 160AM | 1 24 2167 2182 21.70 23.56 2371 2359
10 16QAM | 1 49 22.09 2144 2184 23.98 2333 PXRE

Worldwide Testing Services(Taiwan) Co., Ltd.
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POWER(dBm) | POWER(dBm) | POWER(dBm) | __ EIRP EIRP EIRP

BW(MHz) | Modulation SRife RB offset Ch200152%717.5 Ch2011;4;;11732‘5 Ch203H215%}i747.5 Chgg(v)vzs/ Chg/([)lfﬁ/ ChI;(l)gé};S/

MHz MHz MHz 1717.5MHz | 1732.5MHz |1747.5MHz
15 QPSK 1 0 23.19 22.85 22.60 25.08 2474 24.49
15 QPSK 1 37 23.18 22.80 23.02 25.07 24.69 2491
15 QPSK 1 74 23.04 22.70 22.67 24.93 24.59 24.56
15 QPSK 36 0 21.99 2191 21.59 23.88 23.80 23.48
15 QPSK 36 19 21.98 21.74 21.68 23.87 23.63 23.57
15 QPSK 36 39 21.92 21.84 21.81 23.81 23.73 23.70
15 16QAM 1 0 21.55 21.87 21.48 23.44 23.76 2337
15 16QAM 1 37 22.09 2151 21.49 23.98 23.40 23.38
15 16QAM 1 74 2131 21.23 21.35 2320 23.12 23.24
POWER(dBm) | POWER(dBm) | POWER(dBm) | _ EIRP EIRP EIRP

BW(MHz) | Modulation| & |RBoffset| (500 Chlzvgiiﬁ/ Chl;:)%%w Ch30050/ Chg/(l)1?75/ Chl;:)%I:)O/

1720MHz 1732.5MHz 1745MHz 1720MHz | 1732.5MHz | 1745MHz
20 QPSK 1 0 2236 22.80 22.48 24.25 24.69 2437
20 QPSK 1 49 22.62 2231 23.03 2451 24.20 24.92
20 QPSK 1 99 22.79 2224 22.40 24.68 24.13 24.29
20 QPSK 50 0 21.61 21.55 2145 23.50 23.44 2334
20 QPSK 50 25 21.69 21.64 21.40 23.58 23.53 23.29
20 QPSK 50 50 21.64 21.51 21.44 23.53 23.40 2333
20 16QAM 1 0 2095 20.69 21.50 22.84 22.58 23.39
20 16QAM 1 49 21.80 21.23 21.20 23.69 23.12 23.09
20 16QAM 1 99 21.14 21.15 21.47 23.03 23.04 2336
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Band 5
POWER(dBm) | POWER(dBm) | POWER(dBm) | ERP ERP ERP
(1\]/311\;;) Modulation | RB Size |RB offset| 504, Ch20825/ Chateas/ | Cudodon | cid0sas | chacesy
8247MHz | 8365MHz | 8483MHz | 824.7MHz | 836.5MHz | 848.3MHz
1.4 QPSK 1 0 2375 23.48 23.56 25.24 24.97 25.05
1.4 QPSK 1 3 23.50 23.66 23.60 24.99 25.15 25.09
1.4 QPSK 1 5 23.62 2341 2337 25.11 24.90 24.86
1.4 QPSK 3 0 2358 23.65 23.61 25.07 25.14 25.10
1.4 QPSK 3 1 23.96 23.98 23.63 25.45 25.47 25.12
1.4 QPSK 3 3 23.62 23.80 2355 25.11 2529 25.04
1.4 QPSK 6 0 2281 22.66 2254 2430 24.15 24.03
14 | 16QAM 1 0 2231 21.80 22.41 23.80 2329 23.90
14 | 16QAM 1 3 22.63 237 22.68 24.12 23.86 24.17
14 | 16QAM 1 5 21.96 22.44 2.11 23.45 23.93 23.60
POWER(dBm) | POWER(dBm) | POWER(dBm) | ERP ERP ERD
(I\];D’Igz) Modulation | RB Size [RB offset| 5o, o) Cloos2s/ Coatss | cnsodts) | cnosess | cratesss
825.5MHz | 836.5MHz | 847.5MHz | 825.5MHz | 836.5MHz | 847.5MHz
3 QPSK 1 0 23.50 23.46 23.65 24.99 24.95 25.14
3 QPSK 1 7 23.82 23.50 23.84 2531 24.99 2533
3 QPSK 1 14 23.59 2351 23.53 25.08 25.00 25.02
3 QPSK 8 0 22.66 2271 22.63 24.15 2420 24.12
3 QPSK 8 3 22.69 22.66 2270 24.18 24.15 24.19
3 QPSK 8 7 2251 22.68 22,67 24.00 24.17 24.16
3 QPSK 15 0 22.68 22.62 22.53 24.17 24.11 24.02
3 16QAM 1 0 221 221 2220 23.70 23.70 23.69
3 16QAM 1 7 2229 228 2229 23.78 23.77 23.78
3 16QAM 1 14 22.49 2259 2.18 23.98 24.08 23.67
POWER(dBm) | POWER(dBm) | POWER(dBm) | ERP ERP ERP
(l\]?lgz) Modulation | RB Size |RB offset| 5% Cioosas! cmoms | cookss | cmosas | cotenss
826.5MHz | 8365MHz | 846.5MHz | 826.5MHz | 836.5MHz | 846.5MHz
5 QPSK 1 0 23.18 23.56 23.17 24.67 25.05 24.66
5 QPSK 1 12 23.64 23.67 23.44 25.13 25.16 24.93
5 QPSK 1 2 2351 2341 23.67 25.00 24.90 25.16
5 QPSK 12 0 22.69 22.66 2243 24.18 24.15 23.92
5 QPSK 12 6 22.65 22.60 22.62 24.14 24.09 24.11
5 QPSK 12 13 2261 22.60 22.56 24.10 24.09 24.05
5 QPSK 25 0 22.64 22,61 2241 24.13 24.10 23.90
5 16QAM 1 0 22.06 22.16 22.08 2355 23.65 2357
5 16QAM 1 12 2267 22,01 2222 24.16 23.50 2371
5 16QAM 1 24 22.04 2226 21.94 2353 2375 23.43
Worldwide Testing Services(Taiwan) Co., Ltd. Page 20 of 327
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POWER(dBm) | POWER(dBm) [ POWER(dBm) ERP ERP ERP
BW Low Mid High Low Mid High
(MHz) Modulation | RE Size | RS offset Ch20450/ Ch20525/ Ch20600/ Ch20450/ Ch20525/ Ch20600/
829MHz 836.5MHz 844MHz 829MHz 836.5MHz 844MHz
10 QPSK 1 0 23.56 23.38 23.21 25.05 24.87 24.70
10 QPSK 1 24 23.42 23.55 23.72 2491 25.04 25.21
10 QPSK 1 49 23.69 23.72 23.6 25.18 25.21 25.09
10 QPSK 25 0 22.6 22.69 22.47 24.09 24.18 23.96
10 QPSK 25 12 22.71 22.61 22.54 24.20 24.10 24.03
10 QPSK 25 25 22.70 22.64 22.57 24.19 24.13 24.06
10 QPSK 50 0 22.61 22.67 22.51 24.10 24.16 24.00
10 16QAM 1 0 22.14 22.15 22.44 23.63 23.64 23.93
10 16QAM 1 24 22.00 21.85 22.00 23.49 23.34 23.49
10 16QAM 1 49 21.91 22.47 21.86 23.40 23.96 23.35

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

Band 7
POWE}}V(VdBm) POWER(dBm) Powgf{(thm) EIRP Low EIRP Mid EIRP High
BW(MHz)|Modulation| RB Size | RB offset g Ch20775/ Ch21100/ Ch21425/
Ch20775/ Ch21100/ chatd2s | LS
2502.5MHz | 2535MHz | 2567.5MHz - :
5 QPSK 1 0 21.98 21.48 21.56 24.13 23.63 2371
5 QPSK 1 12 21.98 21.53 21.55 24.13 23.68 23.70
5 QPSK 1 24 21.74 2135 2132 23.89 23.50 2347
5 QPSK 12 0 2091 20.79 20.68 23.06 22.94 22.83
5 QPSK 12 6 20.95 20.63 20.57 23.10 2278 2.7
5 QPSK 12 13 20.80 20.58 20.41 22.95 22.73 22.56
5 QPSK 25 0 20.92 20.65 20.65 23.07 22.80 22.80
5 16QAM 1 0 20.85 20.56 20.24 23.00 2271 2239
5 16QAM 1 12 20.62 20.18 2031 22.77 2233 22.46
5 16QAM 1 24 20.46 20.58 2025 2261 273 22.40
POWER(dBm) | POWER(dBm) | POWER(ABM) | pipp oy EIRP Mid EIRP High
BW(MHz)|Modulation| RB Size | RB offset g Ch20800/ Ch21100/ Ch21400/
Ch20800/ Ch21100/ Ch21400/ Shaoseo/ Shal ey ks
2505MHz 2535MHz 2565MHz
10 QPSK 1 0 21.64 21.70 2142 23.79 23.85 23.57
10 QPSK 1 24 21.64 2135 21.66 23.79 23.50 23.81
10 QPSK 1 49 21.43 21.77 21.32 23.58 23.92 2347
10 QPSK 25 0 20.75 20.67 20.67 22.90 22.82 22.82
10 QPSK 25 12 2071 20.65 20.70 22.86 22.80 22.85
10 QPSK 25 25 20.60 20.73 20.68 2275 22.88 22.83
10 QPSK 50 0 20.68 20.70 20.75 22.83 22.85 22.90
10 16QAM 1 0 20.53 20.70 20.54 22.68 22.85 22.69
10 16QAM 1 24 20.33 20.34 20.17 22.48 22.49 2232
10 16QAM 1 49 20.59 19.80 19.99 2274 21.95 22.14
POWER(dBm) | POWER(dBm) | POWER(ABmM) | pipp oy EIRP Mid EIRP High
BW(MHz)|Modulation| RB Size | RB offset g Ch20825/ Ch21100/ Ch21375/
Ch20825/ Ch21100/ ch21375/ | SR | S | S ity
2507.5MHz | 2535MHz | 2562.5MHz : :
15 QPSK 1 0 2235 21.70 21.78 24.50 23.85 23.93
15 QPSK 1 37 21.92 2151 21.89 24.07 23.66 24.04
15 QPSK 1 74 21.81 21.76 21.36 23.96 2391 23.51
15 QPSK 36 0 20.89 20.83 20.57 23.04 22.98 272
15 QPSK 36 19 20.75 20.60 20.68 22.90 2275 22.83
15 QPSK 36 39 20.70 20.68 20.82 22.85 22.83 22.97
15 16QAM 1 0 20.92 20.51 20.13 23.07 22.66 2228
15 16QAM 1 37 20.28 20.37 20.94 2243 22.52 23.09
15 16QAM 1 74 20.59 20.40 2031 22.74 2255 22.46
Worldwide Testing Services(Taiwan) Co., Ltd. Page 22 of 327
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

POWER(dBm) | POWER(dBm) | POWER(BM) | pipp ow EIRP Mid EIRP High

BW(MH2)|Modulation| RB Size | RB offset | 5o% aoid oitigh Ch20850/ Ch21100/ Ch21350/

2510MHz 2535MHz 2560MHz

2510MHz 2535MHz 2560MHz

20 QPSK I 0 21.76 2155 2127 23.91 237 23.42
20 QPSK 1 49 21.50 21.19 21.42 23.65 2334 2357
20 QPSK 1 99 2121 21.70 2130 2336 23.85 23.45
20 QPSK 50 0 2051 20.53 2032 22.66 22.68 2247
20 QPSK 50 25 2033 20.40 2038 22.48 2255 2253
20 QPSK 50 50 2035 2051 20.63 25 22.66 2278
20 | 16QAM 1 0 20.16 19.68 20.56 2231 21.83 271
20 | 16QAM 1 49 19.79 19.96 19.82 21.94 2.11 21.97
20 | 16QAM 1 99 20.13 2028 20.04 2228 2243 22.19

Test equipment: ETSTW-RE 004, ETSTW-RE 030, ETSTW-RE 062, ETSTW-RE 142,

ETSTW-RE 147, ETSTW-GSM 004

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN2
4. Modulation Characteristics

4.1 Test procedure

O A curve or equivalent data showing the frequency response of the audio modulating

circuit over a range of 100 to 5000 Hz shall be submitted.

The audio signal generator is connected to the audio input of the EUT with its full
rating. The modulation response is measured at certain modulation frequencies,
related to 1000Hz reference signal. Tests are performed for positive and negative

modulation.

O Equipment which employs modulation Limiting: A curve or family of curves showing
the percentage of modulation versus the modulation input voltage shall be supplied.
The audio signal generator is connected to the audio input of the EUT with its full
rating. The modulation limiting is measured at certain modulation frequencies from

100Hz to 15kHz.

Audio
Generator
BUT Standgrd Test
Transmitter Receiver
Load
4.2 Test Results
For digital modulation employed, this test item is not applicable.
Worldwide Testing Services(Taiwan) Co., Ltd. Page 24 of 327
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FCC ID: GX9HYGWGEN?2

S. Peak—to—Average Ratio

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB
for more than 0.1 percent of the time or other Commission approved procedure. The measurement
must be performed using a signal corresponding to the highest PAPR expected during periods of
continuous transmission.

5.1 Test procedure
1. The EUT main port was connected to the LTE emulator and spectrum analyzer via power
divider

2. For Spectrum Analyzer setting :

3. Set the CCDF function in spectrum analyzer.

4. Set RBW > signal’s occupied bandwidth.

5. Set the number of counts to a value that stabilizes the measured CCDF curve.

6. Set the measurement interval (sweep time) to Ims.

7. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1%

8. Record the deviation as Peak to Average Ratio.

9.

5.2 Test Setup

O_

LTE Base station Emulator

Power Divider

o) TX/RX EUT

Main port

O

Spectrum Analyzer

Worldwide Testing Services(Taiwan) Co., Ltd. Page 25 of 327
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FCC ID: GX9HYGWGEN2

5.3 Test Results

Test date: October 02, 2022- October 04, 2022

Temperature: 24.6 °C
Humidity: 52.3 %
Tester: Sora

WCDMA
Band 2

®

Fef IO dEBEm Att AQT
\\CSTC—-‘. cp
=1, 1 - EY
= o \
\
=15-3
f1E-4 \
b 1E-5
30
Center 1.8524 GHz 2 dBy/ Mea 20
Complementary Cumulative Distribution Funcotion (100000 samples)
Trace 1
Mean 20.99 dBm
Peak 24.64 dBm
Crest 2.68 dB
1.1 1.79 dB
i Zal2 @dB
sk .38 aB
. Bl .53 dB
Date: Z2.0CT.2022 19:37:06
Worldwide Testing Services(Taiwan) Co., Ltd. Page 26 of 327
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

® REW 5 MH:
Fef IO dEBEm ACL 20 dB 2T 12
.\if:ﬂ'—-‘. 7 dp
=1, 1 = EY
.01 \
g5 \ VL
f1E-4
b | 2=
30
Center 1.88 GHz 2 dBy/ Mean Pwr + 20 dB
Complementary Cumulative Distribution Funcotion (100000 samples)
Trace 1
Mean 21.04 dBm
Peak 24.78 dBm
Crest 3.74 dB
1.1 1.83 dB
L Z.88 4B
T B4l B
. Bl 3.6Z @B
Date: 2.0CT.2022 19:37:29
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

® REW 5 MH:
FEef I0 dEm ®*Att 20 dB AQT 12.5 m:
‘H‘N\S::fet 17 daf
=i, 1
=, 01 \
;!
=1E-2
=154 \
b | 2= \\
Center 1.2076 GHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1

Mean 21 .22 dBm
Peak 24.99 dBm

Crest 2.AT A8

10 1.79 dB

1 Z2.85 dB

o % F.233 dB

« 85 3.53 dB

Date: 2.0CT.2022 19:37:55
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

Band 5
® RE MH=
Rel 30 dBm * Att ) dB AQT 1 I
\\iifsel: 17 d
=1, 1 Y
0. 01 \
CLRWR \ "
=154 \\
Center 826.4 MHz 2 B/ Mean Pwr + 20 dB
Complementary Cummlative Distribution Function (100000 samples)
Trace 1
Mean 22.28 dBm
Peak 25.91 dBm
Crest 2:.:63 dB
10 3 1.687 dB
1 = 2,69 dB
i b 3.21 dB
05 3.40 dB
Date: Z2.0CT.2022 19:35:26
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

Rel 30 dBm * At ) dB AQT 1 I
\‘ifsel: 17 d
0. 1 ,\\ ES
0. 01
CLEWR| \ -
=1E-4 \
Center 836.6 MHz 2 dB/ Maan Fwr + 20 dB
Complementary Cummlative Distribution Function (100000 samples)
Trace 1
Mean 22.41 dBm
Peak 26.05 dBm
Crest 3.64 dB
10 3 1.76 4dB
1 = 2 .79 dB
s 3.27 dB
i, 256 BB
Date: 2.0CT.2022 19:35:58
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

®

Raf 0 dBm

= ATE

20

B

EBW 5 MH=z

AQT 12.5

\_{f:‘-F?‘ 17 «p

=0, 1 <

o 1, 0]

1#
am
i

o

o)

= 1E-2 \
.

B

- 15-5 l

Center 846.6 MHz

z

dB/

Mean Pwr +

Complementary Cumulative Distribution Function (100000 samples)

Mean 2
Peak 2
Crest
10 %
l ~
il %
01 %

{303
L=
[
o
o

Date: Z.0CT.2022

Trace 1

2.
e
=

W M=

[#5)

25
88
s

a
s T
s 33
. D6

[
[543

dBm
dBm
dB

dB
dB
dB
dB

20 dp
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FCC ID: GX9HYGWGEN?2

LTE
Band 2
® REBW 10 MHz
Ref 30 dBm ALt 20 aB AQT 3.125 ms
""'"‘--..::_]:EEL 17 dp

18
- L)
|_—1

Center 1.86 GHz 2 dB/f Mean Pwr + 20 dB
Complementary Cumunlative Distribution Function (100000 samples)

Trace 1
Mean 19.80 dBm

Pealk 25.41 dBm
Crest .6z dAB

10 =% 2.92 dB

1 % S.18 4B
gL B 5451 dB
g € 5.61 dB

Date: 4.0CT.2022 19:23:21
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Report Number: W6R22209-22106-P-247

FCC ID: GX9HYGWGEN2

®

Ref 30 dBm

* ACL

ffsfet 17 dp

b0, 1 s
|
B
CLEWR
b 1 -
1E-4
=17

Center 1.88 GHz

Complementary Cumunlative Distribution Function (100000 samples)

Trace 1

Mean 3 L
Pealk 25 .34
Crest .63

10 % Z.98

17 5.29

<L B 5.54

s DL 5.61

Date: 4.0CT.2022 19:24:00

dBm
dBm

dB

dB
dB
dB
dB

20 dB
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Report Number: W6R22209-22106-P-247

FCC ID: GX9HYGWGEN2

® REW 10 MHz
Ref 30 cBm *Att 20 dB AQT 3,125 ms
_"‘"-‘-;::J.:EEL 17 dp
=01 M"“--\_\
Lo on i
e 1 = T
b 1E-4
=1E
Center 1.9 GHz 2 dB/f Mean Pwr + 20 dB

Complementary Cumunlative Distribution Function (100000 samples)

Mean
Pealk
cCrest
LR %
l s}
e L B
s Bk

Date: 4.0CT.2022

19.
2B
B

Trace 1

(626 R Ea e

87
41

55

.92
S
.48
.54

19:24:25

dBm
dBm
dB

dB
dB
dB
dB
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Band 4
® RBW 10 MHz
Reaf 30 dEm *ALE 20 dB AQT 3.125 ma
ﬂ_-“ffii:t 17 df
0 3 e =
\
b 17—
154
=155
Center 1.72 GHz 2 dB/f Mean Fwr + 20 dB

Complementary Cumilative Distribution Function (100000 samples)

Trace 1
Mean 210,05 dBm
Peak 25.63 dBm
Crest 5.58 dB

10D % 3.04 dB
1 % Peel b
I o Bl <R
071 5.58 dB
Date: 4.0CT.2022 19:25:32
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® RBW 10 MHz
*ALE 20 AQT 3.125 a

Reaf 30 dEm ALL I dB AGT 1 m.

ﬂ__,‘ffii:t 17 df

=01 . -\.\' E
\

= 15—

=154

= 1E-5

Center 1.7325 GHz 2 de/f Mean Pwr + 20 dB

Complementary Cumilative Distribution Function (100000 samples)

Trace 1
Mean 19.99 4dBm
Peak 25.70 dBm
Crest S dB

10 % Feall EH

1 3% D..e8 b
s % 5.58 dB
: 0l 5.64 dB

Date: 4.0CT.2022 19:26:04
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FCC ID: GX9HYGWGEN?2

® RBW 10 MHz
*ALE 21 AQT 3.125 a

Reaf 30 dEm ALL I dB AGT 1 m.

““‘Effi:t 17 df

R B (2]
\

= 15—

=154

=1E-5

Center 1.743 GHz 2 de/f Mean Pwr + 20 dB

Complementary Cumilative Distribution Function (100000 samples)

Trace 1
Mean 20,32 dBm
Peak 25.98 dBm
Crest 5.0 dB

10D % F. 01 ZB
1 % 5,12 &b
I 5.54 dB
071 5.64 dB
Date: 4.0CT.2022 19:26:41
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Band 5
® REW 10 MHz
Fef 30 JdBm *ALL 20 48 ADT 3,125 ms
Hhﬁiiﬂ 17 of
™ =
f=0.01 \\
CLEWR \
= 1E-3
b 1E-1
=1E-5
Center 82% MHz 2 dB/ Mean Pwr + 20 dB

Complementary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 21.62 dBm
Peak 26.90 dBm

Crest 5«28 dB
10 2.76 dBR
1 % 4.97 dB
108 5.16 dB
01 % 5. 22 AdB
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Report Number: W6R22209-22106-P-247

FCC ID: GX9HYGWGEN2

®

Fef 30 JdBm *ALL
Offslet 17 dr
-_._H.‘N“"‘*-..
B R E3
=0.01 \\
CLEWE \
=1 E-2
P 1E-4 \
I 1E-5 i
Center 83&8.5 MHz 20 4B
Complementary Cumulative Distribution Function (100000 samples)
Trace 1
Mean 21.50 dBm
Peak 27.04 dBm
Crest 5.54 dB
10 2.85 dB
1 % 5.1% B
ol B 5.42 dB
01 % 5.48 dB
Date: 4.0CT.2022 9:28:30
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FCC ID: GX9HYGWGEN?2

® REW 10 MHz

Fef 30 JdBm *ALL 20 48 ADT 3,125 ms
Offslet 17 d's
-_.-H.‘_H"‘"x
et ‘“\-\ E3
!IEE =001 k‘\\
CLEWR \
=1 E-2
b 1E-4
= 1E-5
Center 344 MHz 2 dB/ Mean Pwr + 20 4B
Complementary Cumulative Distribution Function (100000 samples)
Trace 1
Mean 21 .76 dBm
Peak 2697 AR
Crest 5«21 dB
10 2.76 dB
1 % 4.90 dB
gl B 5.13 dB
01 % bu22 dB
Date: 4.0CT.2022 19:28:56
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Band 7

® REBW 10 MHz
Refl 30 dBm & Attt 20 dB AQT 3.125 ma
Offget 1 dp
“Nﬁ“a ES
oo -
CLEWER
m1FE
=1E-4
l1E-5
Center 2.51 GHz 2 4B/ Mesn Pwr + 20 dB
Complemantary Cumulative Distribution Function (100000 samples)
Trace 1
Mean 19: 56 dBm
Peak 24.15 dBm
Erest 4.58 dB
10 2. 82 dB
ol 4.33 dB
sl B 4.49 dB
01, 2 4.52 dB
Date: 4.0CT.2022 19:30:10
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<§§> REW 10 MHz

Feaf 30 dBm & At 20 dB AQT 3.125 ma

_‘xﬁiﬁliat 17 dap

P E
CLEWER \

m1FE

=1E-4

=1E-5

Center 2.535 GHz 2 4B/ Mesn Pwr + 20 dB

Complemantary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 19.77 dBm
Peak 24,15 dBPm
Crest 4. 37T dB

10 2,76 dB

ol 4.10 dB

sl U3 4.29 dB

01 = 4.36 dB
Date: 4.0CT.2022 19:30:33
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Fef 30 dBm & At 20 dB AQT 3.125 ma

-...___‘__:L;r—‘ 17 dp

ot E
po.01 =
CLEWER \

m1FE

=1E-4

=1E-5

Center 2.5&6 GHz 2 4B/ Mesn Pwr + 20 dB

Complemantary Cumulative Distribution Function (100000 samples)

Trace 1
Mean 19.43 dBm
Peak 24.29 dBm
Crest 4.85 dB

10 2. 92 dB

ik 4,62 dB

wiily U 4.78 dB

0l 4,84 dB
Date 1.2022 19:30:57

Limit according to FCC §24.232 and §27.50, The peak-to-average ratio(PAR) of the transmission
may not exceed 13dB.

Test equipment: ETSTW-RE 055, ETSTW-GSM 004, ETSTW-GSM 023

Worldwide Testing Services(Taiwan) Co., Ltd. Page 43 of 327



Me.
™ 7e

Mﬁgf Worldwide Testing Services(Taiwan) Co., Ltd.

*] )
Uy ot

Report Number: W6R22209-22106-P-247

FCC ID: GX9HYGWGEN?2

6. Occupied Bandwidth

The occupied bandwidth (OBW) is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to a specified percentage 0.5% of
the total mean transmitted power.

The 26 dB occupied bandwidth is the width of a frequency band such that, below its lower and above
its upper frequency limits, the mean powers radiated are each equal 26 dB.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per
unit bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately
1.0% of the emission bandwidth.

6.1 Test procedure
The RF output of the transceiver was connected as the following figure.
Occupied Bandwidth was measured with a occupied bandwidth function of the analyzer at
99% power was occupied. Then set the spectrum analyzer to cover the upper and lower band
edges to measure emission mask.

Attenuator | | Spectrum
10dB Analyzer
Attenuator
EUT 10dB )
Base-Station
. Simulator
Splitter
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FCC ID: GX9HYGWGEN?2
6.2 Test Results

Test date: October 02, 2022- October 04, 2022
Temperature: 24.6 °C

Humidity: 52.3 %

Tester: Sora

Occupied Channel Bandwidth
WCDMA
Band 2
®

Fef 30 dBEm “ATT 20 dB

T 5 ms

30 Offget 17 4B
- : EY
il
vEV il |
1 /f
- 6t
=70
Center 1.8524 GHz 1 MHz/ Span 10 MHz
Date: 2.0CT.2022 16:21:57
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

@ *FEBW 100 kKHz
*VBW 300 kHz

Fef 30 dBEm *ATt 20 dB SWT 5 ms

0 Offget 17 4B

=20

Center 1.88 GH:z 1 MHz/ Span 10 MHz
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@ *FEBW 100 kKHz
*VBW 300 kHz

Fef 30 dBEm *ATt 20 dB SWT 5 ms

0 Offget 17 4B

=20

L i’ Avinl

70
Center 1.907¢ GHz 1 MHz/ Span 10 MHz
Date: T.202 24:17
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Band 5

®

*REW 100 kH=z

*VEBW 300 kHz
Ref 30 dBm *Att 20 dB SWI 5 ms
3 Offfet 7 |dB
=

ST L

=
826 MH 1 MHz/ Span MHZ
D T.2022 LK 4
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®

Ref 30 dBm *Att 20

*REW 100 kH=z
300 kHz

* VBW

dB SWI 5 ms

2 24
B |

J
o
s

Date: Z.0CT.2022 16:28:25

1 MHz/

Span
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@ *REW 100 kH=z
*VBW 300 kHz

Ref 30 dBm *Att 20 dB SWI 5 ms

_ ] |

ter 846.& MHz 1 MHz/ Span 10 MHz
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26dB Channel Bandwidth

LTE
Band 2
1.4 MHz QPSK
® * RBW 30 kHz
$nn ShE Wi
Ref 30 dBm “Att 20 dB SWT 15 ms
0 of £t 17|dB

Certer .B8 GHz 300 kHz/ Span 3 MH=

Date: 4.0CT.2022 16:41:12
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3 MHz QPSK

® * REW 300 kH=
*VBW 1 MHz
F 30 dBm * At 20 SWT 2.5 ms
£

Date: 4.0CT.2022 16:45:43
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5 MHz QPSK
® EBW 3 kH
VBW 1 1H
- 3-)- o] 17 1dB -
i _ N

;‘w k\""w ot -,-u.\“w
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10 MHz QPSK

® * BEBW 1 MHz
=VBW 3 MHz
Ref 30 dBm * At 20 dB 2.5 ms
3 £f t
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15 MHz QPSK

® * RBW 100 kHz
=VBW 300 kHz
Ref 30 dBm At 20 SWT 2.5 ms
3 f

Certer .88 GHz 600 kHz/ Span & MH=z
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20 MHz QPSK

® * RBW 100 kHz
=VBW 300 kHz
E 30 dBm At 20 SWT 5 ms
f

Date: 4.0CT.2022 16:44:23
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Band 4

1.4 MHz QPSK

® * RBW 30 kHz
*VBW 100 kH=

Ref 30 dBm *ALL 20 dB SWT 15 ms
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3 MHz QPSK

Re 1016025641 i
L | il i &
Ve [ [Y'A A =
L. 7 lw
Mw MWAM Ioa
ente B S e | i3 pan 20 MH
D 1,0CT
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FCC ID: GX9HYGWGEN?2
5 MHz QPSK

® *RBW 300 kH=
“VBW 1 MHz
Ref dBm Attt 20 48 SWT 2.5 ms
— A
AR AN,
i i \
=50 Fw \Mah“m
Center 1.7325 GH= 3 MHzZ/ Span 30 MH=z
D OET 202 16 524
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10 MHz QPSK
® :
Ref = 7 ™
oo (2
\
= \
= ['\I. i ME '. L
W{\
ente 1 3 GHE MHZ/ an 0 MH=z
D GoT. 4
Worldwide Testing Services(Taiwan) Co., Ltd. Page 60 of 327



Me.
LE %

[@}T@;o Worldwide Testing Services(Taiwan) Co., Ltd.

*] )
Uy ot

Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

15 MHz QPSK
® “RBW 100 kHz
“*VBW 300 kHz
Ref 30 dEm *Att 20 48 SWT 2.5 ms
30 fier 4R
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20 MHz QPSK
@ o
Ref 30 dBm *ALL 20 dB SWT 5 m=s
T MWMWM

Worldwide Testing Services(Taiwan) Co., Ltd. Page 62 of 327



LEMC.,
i &

i %
;UMS;

Worldwide Testing Services(Taiwan) Co., Ltd.

*] )
Uy ot

Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

Band 5

1.4 MHz QPSK

* REW 30 kHz
*VBW 100 kH=z

Ref 30 dBm kALT 20 dB SWT 1% ms
30 Offget Wl [=1=1
[~20
1 PK
7 IEW| '

300

Span 3 MH=z
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3 MHz QPSK

® * REW 300 kHz
*VBW 1 MHz

Ref 30 dBm kALT 20 dB SWT 2.5 ms

— B WWMW

Date: 4.0CT.2022 17:21:38
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5 MHz QPSK
@ g

Ref 30 dBm kALT 20 dB SWT 2.5 ms

30 Offget 17 |dB

Date: 4.0CT.2022 17:19:08
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10 MHz QPSK

® * REW 100 kHz
*VBW 300 kHz

Ref 30 dBm ®ALL 20 dB SWT 5

ms

30 Offget 17 |dB

2B .‘ --,WM#«W

Center 836.5 MHz 1 MH=/

Date: 4.0CT.2022 17:20:23
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Band 7
5 MHz QPSK
@ " RBW 300 kHz
% VBW 1 MHz
Ref 30 dBm =LLE 20 dB SWT Z.5 m=s
1 =) =t 17 |dBe
v IEW i . !‘ ‘\407 ;
L -5 ﬂLﬁde} ]lhuw“*ﬁdLJ_.-l.
&J.,WW"""’ Ny
3r
- _30
L _a0
= =G0
10
enter 2 5 1 2 MH Spa 20 MHz
Date 4.0CT 12 17:24:54
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10 MHz QPSK

Ref 30 dBm =LLE 20 dB SWT Z.5 m=s

30 Cffget 17 |dBe
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15 MHz QPSK
@ " REW 1 MHz

Ref 30 dBm =LLE 20 dB SWT Z.5 m=s
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FCC ID: GX9HYGWGEN?2

20 MHz QPSK
@ " RBW 100 kHz
*VBW 300 kHz
Ref 30 dBm =LLE 20 dB SWT 5 ms
1 =) =t 17 |dBe
. :
1 PK , .
= | [ﬂMWMw X
= _10 ’{ \ :
L 7 cigm \\
o T )
- _30
L _a0
60
10
enter 2 5 1 MHz Spa 10 MHz
Date 4.0CT.202 1 z

Test equipment: ETSTW-RE 055, ETSTW-GSM 004, ETSTW-GSM 023
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7. Spurious Emissions at Antenna Terminals

7.1 Test procedure

This transmitter output was connected to a calibrated coaxial attenuator, the other end of
which was connected to a spectrum analyzer via a three-port splitter. Please refer to the
following figure. Transmitter output was derived with the spectrum analyzer in dBm.

The Spurious Emissions at Antenna Terminals was measured by the spectrum analyzer with a
suitable notch filter and/or Band-pass filter.

Tests were performed with an unmodulated carrier at three frequencies (low, middle and high
channels ) and on all power levels , which can be set-up on the transmitters.

Band-pass| | Spectrum
Filter Analyzer
Attenuator
EUT 10dB
Base-Station
Simulator
Splitter
7.2 Test Results
Test date: October 02, 2022- October 05, 2022
Temperature: 23.8 °C
Humidity: 51.0 %
Tester: Sora
WCDMA
Band 2
& 5
" '
=
Start Stop REW Fregq PwrAbs ALimit

[H=] [Hz] [Hz] [Hz] [<dBm] [<4B]
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L+ E3
1
LVL
=40
:ﬁ'—:#'" Y I PRI | ) T e PAPT IV EWT TP N T -.M
spume [ A
Start 30 MHz 2.587 GHz Step 25.9 GHz
Start Stop RBW Freg PwrAbs ALimit
[Hz] [Hz] [Hz] [Hz] [dBm] [dB]
30000 M 1.000 G 100 K 549 ag7] 1 g . Bg ~41.54
1.00C 1.00 M 1.48 ~52.70 -39.75
1.840 G 1,920 oo M 1.87 s 2 1 73
920 G M 24.8 -4 - 5
Da 3.0CT.2022 13:34:19
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FCC ID: GX9HYGWGEN?2

Fefl 0 JdBm
Of et 17 dp
- =
= E3
ST
A
. LVL
~-30
=40
- 5o Motormddcrmromrarytiruombt s kotadic SNEPD SOFOIPRIN POV RO SOV URIET v FUPV
spume [T ADE
Start 30 MH=z Stop 25.9 GHz
Start Stop PwrAbs ALimit
[Hz] [Hz] [dBm] [dB]
30 2 0 M 1.0 {0 B4 . B =41, BE
1.000 G 1 =51 z 38.88
1.840 G 1,920 1 21.64 11.36
32 1 -4& 7 w15 R

=
5

3.0CT.2022  13:34

24:43

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 73 of 327



Me.
LE %

<
ks
&
Yty o

-SAFE
>
=

Worldwide Testing Services(Taiwan) Co., Ltd.

2

Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

Band 5
Ref 30 dBm
GEfspt 17 4p
- 24-
1
my
:
poc e
L hidabd b i 5 FETER T IR T 1 ) adiia Bt o odods [
= oy = ey Ay ot Woreciry™diy? ¥ e o v
SPUEM . 50 3D
Stop 25, Hz
Date: 3.CCT.2022 13:36:46
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®

Ref 30 dBm
GEfspt 17 4p
e by
ot (S
-
:
poc e
L, . b " M Ll " N Ay L
= — bt ooy M—w-‘ s --vv-' et L LU 4. WA-erA ettt ol
SPUEM __1} o 3D
tart o MHz Stop 25, Hz
Start FPwrAbs ALimit
[Hz] [dBm] [dB]
30000 ~54.73  -41.7
14.000 16.70 -16. 30
o S 41 .3% 29.3%
16 34 22,04

Date: 3.0CT.2022 13:37:10
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®

Ref iEm
OEfset 17 dp
L 1 1ES
A
.
o R
e
=L E. o i Ak 3 T VO | PP 'WM‘
o v cwiidrior ol Baad & oot
SPUEM o E
=50 v
tart - 30 MHZ Stop 2 GHz2
Start ALimit
[Hz] [dB]
30,000 M —-41 .69
14.000 M ~17.50
559.000 M 29.86
e 18.80
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LTE

Band 2

1.4 MHz QPSK

.

ookt
p-
- :
217231 [ S e s
i VL
—
30
40
| 5¢ P ....Mw.wr ooty Ty o B P PR o | dda. ;-,h.tul"..._l P P P LT
SPUEM | I,
60
- t 30 MHz 2.58 H 2 2 GHz
Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] H=] [dBm] [dB]
1,000 G 100,00 k 752.836538 M 58 Ba 11 .58
40 : £
20 5
2 (Hin] 1 ! 2E
Dat QCT . 2022 !
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oft okt
J Gl
)
ra7 [ it
i VL
L -0
[==30
-0
g A » W TN PPN (R » 14.1,‘
[T =% e ‘I- -..llv-I “l.v' i S Shogh v‘ -
SPUEM
50 =
st Stop 2 He
Date: 5.0CT.202Z2 17:11:40

Worldwide Testing Services(Taiwan) Co., Ltd. Page 78 of 327



Me.
LE %

<
ks
&
Yty o

-SAFE
>
=

Worldwide Testing Services(Taiwan) Co., Ltd.

&

Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

of okt
J Gl
)
rano [l it
i VL
L -0
--30
L 4
L =5 P T A S I b akh e PP oA oo Mgl ALLM Laaa)
spuEmM [T i
st Stop 2 He
Dat 9.0CT.2022 1:12:06
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3 MHz QPSK

=

[MASH

--30
-0
L =y b i P e 4 ol TP N | e 41 aaadl .l S pannk
% e T O o e i oy
SPUEM o
60 e
Start 30 MH:z 2.587 GHz/ Stop 25 GHe
Start Stop RBW Freq PwrAbs ALimit
[Hz] [Hz] [Hz] H=] [dBm]
0o 1,000 ¢ 100,00 k 488.573718 M -54.55
1 1.840 & s}
920 G e
25.900 & 1.00 M 24,36

Date: 5.0CT.2022 17:13:03
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®

Fef 30 dBm

Offaet
J Gl
)
nazioc [ miE ek
£ VL
T
[==30
-0
:{-’J""" PIPSPRI S NN PSSPy TP _;v_!l A .1_‘4'_.#.. -L-.Av‘-. e WL |
SPUEM , ym =)
_— D
b £ 0 MHz 2.587 GHz Stop 2 He
Start Stop RBW Freq PwrAbs ALimit
[dB]
=41.48
-39._.45
2 =L 135S
2 (Hin] I 24.1°%
Date: 5.0CT.2022 17:13:24
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®

Fef 30 dBm

Offaet
J Gl
)
nazioc [ miE ek
£ VL
T
[==30
_—
L. =4 T Ve PO Y ) 2 AL I aal o A e a.M Loambl L Aall A api- Ay A
=50 P i Ciog o el b L4 D - T i
spuEM [0 o
Start 30 MH:z 2.587 GHz/ Stop 25.9% GH:
Start Stop RBW Freq PwrAbs ALimit
[Hz] [H=z] [dBm] [dB]
falu] 00,00 k 9 -54,75 -41.75
1.0
2 oo I 5 24,98
Date: 5.0CT.2022 17:13:44
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5 MHz QPSK

ot skt
o
217231 [ S e s
L -5 VL
[==30
40
. L oAl 4 P PY P |ll.nh;_u._w
T = i i
SPUEM =
50 =
b t 30 MHz Stop 2 He
ALimit
[dB]
Dat 3. QCT . 2022
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®

Fef 30 dBm

o) g i

217201 [ S

spuEM |~

L = ISV NS EFVRIOUED WP oSl SOINPRTON PH1 PPYPRTTVON - W W OYFTI I APATE et B TP TR

Start Stop RBW Freq PwrAbs ALimit
[dBm] [dB]
£ 15 5 1E
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Report Number: W6R22209-22106-P-247
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2
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Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2
15 MHz QPSK
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Report Number: W6R22209-22106-P-247
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Report Number: W6R22209-22106-P-247
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Report Number: W6R22209-22106-P-247
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®

Ref 30 dBm

@ikt 17 db
=20 e B ot
-1 Ex
SGEL
o
*
1z [ s s
LVL
--20
2
R
. o [T Y Lo il S o shohs b il
——|5ig:r!h~‘mv.v Aol ot igalechh FRPPT T EVWENTRIAYYP AW A
FRUER] o 3DB
Start 30 MH= 2.587 GH=/ Stop 25.9 GHz
Start PwrAbs
[dBm]
~54.43
L e
25.41
~3B.48

Date: H.0QCT. 2022 20:20:41

Worldwide Testing Services(Taiwan) Co., Ltd. Page 129 of 327



M.

;E’ Worldwide Testing Services(Taiwan) Co., Ltd.

Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2

®

Ref 30 dBm

@Ffspt 17 dfb
] e e
1. B
SGEL
=
*
2 [ i e
LVL
20
-
[=-40 ¥
o Al.. N SN 1) [ TP | TARPOg S IR | WPV £ O (PT R | PRy “'“M
i b o TR e s s e L= ot i 4 e
spumr [ 75, 308
Start 30 MH= 2.587 GH=/ Stop 25.9 GHz
Start
[H=z]
30,000 M 3
1 G 428 1 5
T G 2k 2] 1 i 2
1: 785 & 25.800 & 1 G R 2.148747 G =3B HE

Date: H.QCT. 2022 20:20:15

Worldwide Testing Services(Taiwan) Co., Ltd. Page 130 of 327



LEMC.

} Worldwide Testing Services(Taiwan) Co., Ltd.

Report Number: W6R22209-22106-P-247
FCC ID: GX9HYGWGEN?2
1.4 MHz 16QAM

®

Ref 30 dBm

@t 17 dp

=20

=11

o

12 7H [ e ks | i

LVL
——20
-
- 40 -+
- ....;1. PO SDHENSIN NV EPOE VU IR S _;h.'.ld'.;lvlmw
sPUEM [T OB
Start 30 MH= 2.587 Stopr 25.9 GH=
Start Stop RBW Fregq
[Hz] [Hz] [Hz]
L.O0DD G 1C0.00 k E53.862179 M
1.00 M 1 .575400 &
1.00 M 1.7100688 G
l.o0 M 3.419856

Date: B.0CT. 2022 18:38:52

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 131 of 327



Me.
LE %

[@}T@;% Worldwide Testing Services(Taiwan) Co., Ltd.

*] )
Uy ot

o SAFg »

Report Number: W6R22209-22106-P-247
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Report Number: W6R22209-22106-P-247
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